Bill Smith
Founder, 1929-2014
Speedy Bill
Since 1952
Speedway Motors Logo
America's Oldest Speed Shop ®

Search

Canadian Leaf

Shock Mount Studs

Specs
Material Type:
Steel
Overall Length:
3.625
Sold in Quantity:
Each
Finish:
Zinc
Overall Diameter:
1.25
Stud Length:
1.250
Stud Diameter:
.625
Notes
Threads at bracket end are 1/2"-20 x 1 1/8". Threads at shock end are 7/16"-20 x 7/8".
Shock Mount Studs
Shock Mount Studs

Click image to enlarge

Details

Reviews

Q & A

What's in the Box

Shock mounting stud is approximately 3-5/8" in overall length. The part where the shock rides, is 5/8" O.D. and approximately 1-1/4" wide and the threads at the shock end are 7/16"-20, about 7/8" long. The threads at the bracket end are 1/2"-20, about 1-1/8" long.

Studs sold individually.

 

Item Details

1/2" Stud, 5/8" Shank

You may also be interested in:

Lower Coil Spring Mount Perch
(Part #91720243)
                        Lower coil spring mount welds to 3" axle tube for mounting conventional 5" coil springs.
                    
Rear Shock Mount Bolts
(Part #91036095)
                        

Rear shock mounting bolt has a 1/2" stud and a 5/8" shank. The under head length on this bolt is 2.75", and 1.5" of that is threaded.

Bolts sold individually.
Rear Shock Mount
(Part #91636100)
                        
  • Weld to 3" rear end
  • Adjustable 3" - 5" below axle centerline
  • Has three 1/2" holes for shocks
  • Simply drill hole size to 5/8" when using 5/8" coil-over mounting hardware
Coil-Over Shock Mount Support
(Part #91636010)
                        

Speedway sells the ONLY fully engineered shock mount. The 5/8" forged button head bolt looks good while offering maximum support.  The 1-3/4" x 1-3/4" billet aluminum support spacer has internal threads. This allows you to properly support this shock without crushing the bushing like others do, which leads to shock failures. There's a reason major chassis builders use this mount.

  • Billet aluminum
  • 4-1/2" from base of head to end of threads
  • 1-1/4" shock mount base
  • Safely mounts to brackets 1/2" thick
  • Includes required washers and nylon lock nut
  • Mounts sold individually

916-36010 Instructions (PDF)